MOV 00 IONESEEN G AR TS A TALOGUE

%/



UMNTTED STATES ENVIRONMENTAL PROTECTION AGENCY
WASHINGTON, [3C 20460

2005 Model Year Centificute of Conformity

Manufacturer: YANGDONG COLTIL
Centificate Number:  ¥YND-NR2-05-02

Effective Dse: 21172008
Date Issued: 1172008
iy e e SO

Mesrylin ZawMon, Director
Cenification and Complisnce Division

Office Of Transpontation and Air Qualiy
Purstiant to Section 213 of the Clean Air Act (42 11.5.C. section 7547) and 40 CFR 89, and
mubject to the terms and conditions p ibed in those i nﬂs:ﬂmﬂbn{mﬁwm:yh

harchy issned with respect 1o the test engines whivh have been found to conform 1o applicab

3 and which the folluwing d engines, by engine family, more fully
deseribed in the documentation required by 40 CFR Part 82 and produced in the stated mode!
year.

Nonroad Diesel Englne Family: FYNDLILSINWN

This cenificate of conformity covers only those niw nonmmud compression-iguition engines which
conform in all material respests to the design spoeifications that applied 1o these eagines
described in e documentation roquired by 40 CETL Part 89 and which are produced during ihe
el year stted on this certificate of the sald manufacturer, 4 defined i 40 CFR Part 89, This
centificate of conformity does not cover nonmsd engines imponed prior to the effective date of
the centificate.

1t b3 a term of this certificate thal the manufactirer shiall consent (o all inspections deseribed in 4D
CFR 89.129:96 and 89.506.96 and suthorized in 1 warmnt or court order. Fallure to comply with
the requirements of such a warrant or court ander may lead o revocation or suspeusion of this
certificate for reasons specified in 40 CFR Part #9. It ks ako a terem of this centificaie that this
ceitificate may be revoked or suspended or rendered void ab initio for other reasans specified in
40 CFR Pan 89,

This centificate does not caver nanrcad eagines sobd, offered for sale. or introduced, or delivered
for introduction, into commerce in the LS. prior 1o the effective date of the certificate.

’




EXPLANATION

1. This catalogue is main used for user’s picking up and buying the parts of the model Xinxing Y385T diesel
engine and understanding partial structure and assembly relation.

2. In order to meet user’s different requirements, the assortments of Y385T diesel engine made by our factory will
comtinuously increase, and the structure will also be improved partially. So the contents of the catalogue maybe
somewhat not accordance with the engine you have owned, which will be improved in second edition. Pardon before
improving will not notify again.

3. In compilation of the catalogue, due to limited time and level, some mistakes can hardly be avoided, please

oblige us with your valuable comments.



H =%
CONTENTS

1. LA SR (Y385T—1) Engine Body Assy««««eeeeeeereeeeseesmmmmmmmummiiiiiiiiiiiiieiiintttttetsniis s |
2. IERF U 2% MR (Y385T=6) Timing Gear Case ASsy ««-ssstsessssmsessummmimnsstiintsissassst sttt o 6
3. SETE R (Y385T-28) Cylinder Head Assy «---vvevevereeessssssimnmmmmmniiiiiinninninnstesessisnces o unnntssessnnes 10
4. IEFEEFF A (Y385T-6) Piston—Connecting Rod Assy «eeeeeerssrssninsemmmin s e 15
5. [l KA AR (Y385T=1) Crankshaft—flywheel Assy-e«sceeeeesememmmmmmmnnninniirissiininesses s 17
6. AL A (Y380) Camshaft Assy «oeessesssssnssnunnntmeestnueuiiiiiiiiiiis ittt 19
7. SR (Y385T=1) Intake Pipe Agsy vestrwesserersunsrnnaencrcnnsnorisesssssensnastvonssessssenny sanosentunnequoes 21
8. HESTA 2 (Y385T—6) Exhaust Pipe Assysseoressseeessersessssrutsnusemintsuteiinisntiniines st 23
0. 1818 B S5 H5 A (Y385T-10) Lubricating System Asgyssseeesessssenonsessensacrssrusesustnnssasnnensiotuaraainnmeneeeces 25
10, BT 0 (Y3B5T=10) Fuiel System Assy ««-sessssessssmsmnmmmmmtemitssssittt s 28

AN Z 25 0 (Y385T=6) Coooling SyStem ASsy «+eeeeeessessseseseenemmimmmmuuiiimiiii 3()

12 U RS (Y385T=1) Electric System e i 33



1.#14&K 5 B (Y385T—-1) Engine Body Assy (Y385T-1)




F S
Ser No

= w2

1. ¥ 4& 5 B (Y385T—1) Engine Body Assy

=

| =
Parts No

Y485-01005

GB/T5783-2000

Y385T.,-01004
Y385T_,-01003

GB/T5783-2000

GB848-85
Y380-01013
Y380-01014

Y3800-37-01012a

Y480G-01023
Y385T.-01111

Y385T.,—01009

Y480G-01102
Y480G-01103

Y4800_~01600
Y380Q_,~01400

Y385T.,-01015
Y385T -01016
Y485-01007

#

(T 5 0
B2 M8x22
SRR A
Kl

B M8x25
#[E 8-140HV
s (1)
i (1) #h
il (1)

fin s ( 1A
IRES

R &g
SELEE
B E R

iR SR

Lt R
Ehh b
TR R
RN W)

R

(Y385T-1)
Name of Parts % N
Qty
Cylinder head holt 8
Bolt M8x22 20
Cylinder head gasket 1
Cylinder sleeve 3
Bolt M8x25 6
Washer 8-140HV 49
Side cover (1) 1
Side cover( [l ) gasket |
Side cover( ) 1
Side cover( I ) gasket 1
Engine body |
Flywheel housing gasket 1
Localing sleeve 2
Bowl—shaped plug piece 3
Dipstick sleeve weldment 1
0il level dipstick 1
Main bearing halfshell(upper) 4
Main bearing halfshell(lower) 4

Upper thrust piece of crankshafl

w P

1]

M E
Remarks



g
Parts No
Y485-01008
Y485-01113
Y485-01114
Y485-01115
GB/T119.1-2000
Y380-01021
Y480G-01500
Y385T ,-01303
Y480G-01101
Y485-01109
Y480G-01106a
Y480G-01107a
Y480G-01004
GB/T5782-2000
GB/T5783-2000
(GB848-85
Y480G-01017
GB/T5783-2000
Y485-01112

# R

4l 13 CF)

MEGER TS

TR i R e
TR a5 e

f5 B10x20

AL S (& R A5
IR & R AR
KT

R

Wiz IE R (050)
feg3k (1)
HLIhE T a ik
B2 M8xT5

2 M10x35

& 10-140HV
IR

2 M8x20
Tk

Name of Parts

Lower thrust piece of crankshaft
Rear main bearing cap

Main bearing boit washer

Main bearing cap bolt

Pim B10x20

Connecting pipe for oil pressure sensor
Sensor for oil gange

Water drain cock

Plug piece

Bowl-shaped plug piece
Stopper (1)

Jam

Oil filter gasket

Bolt M8x75

Bolt M10x35

Washer 10-140HV

Stand bar

Bolt M8x20

Main bearing cap

= B

H 2
Qty

(8% ]

(o B v ]

[R%]

Mt E
Remarks



¥ S
Ser No
39
40
4]
42
43
44
45
46
47
48

B s
Parts No

Y480G-01105h
GI/T119.1-2000
GR/T5782-2000
GB/T5782-2000
Y480G-01109
Y4806 .-01024
Y3800 ~01025
Y4806 .-01026
Y480G-01104
Y380T-01706
Y380T-01705
(;B62-88
(;B848-85
Y480G-01201
Y480G-01203
Y480G-01202
Y380Q.~01210
Y480G-01011
Y3851 ,-01703

% R

felsk( 1)

i B8x20
{242 VI8x55
HEL44 M8X6S
i 9 H

MR ot GRS
W URETES
Y EE I
i 9E R
ISR H
e TEIEAR
B ARIBELEE M6
€] 6-140HV
(1% % i
€K

I 15 2 e i
I A
I EE A
LT B 2

Name of Parts

Stoper (1)

Pin B8x2()

Bolt M8x55

Bolt M8x65
Bowl=shaped ping piece
Front camshalt bush
Middle camshaft bush
Rear camshalt bush
Bowl=shaped plug picce
0il sump motherboard gaskel
0il sump motherboard
Butterfly nut M6

Wash 6-1140HV
Respirator cover

Filter gauze

Respirator partition
Respirator weldment
Respirator gasket

Oil drain plug

A=

- Qty

| 4= (%]

I

Mt E

Remarks



F =
Ser No
58
59
60
61
62
63
64
65
66

67
68
69
70

B =

Parts No
JBYB2-77
Y3R0T-01018
Y385T -01701
Y3857 -01010
GB67-85
B97.1-85
Y480G-01019
GB/TS783-2000
HG4-692-67

Y385T.,-01028
Y385T.-01027
Y385T.,-01001
Y385T.,-01029

2 R
¢ 14
T
i
Kt

5T M6x12

4 [E 6-140HV
i iz

2 M8x35
A
PG80x100x12

18 e %

FLIE IR

WhH

B pLER

Name of Parts

Washer 14

Oil sump gaskel

Oil sump

Flywheel housing
Screw M6x12
Washer 6-140H\
Cover plate

Bolt M8x35

Cased rubber oil seal
PG8Ox100x12

Latex stufl

Oil filterassy cushion
Gaskel

Starting motor gasket

#H =
Qty

b

[ 9]

B 3E
Remarks



2. FERtiE# B A (Y385T-6) Timing Gear Case Assy (Y385T-1)




F S
Ser No

18
19

2.1F B i

H B
Parts No

B2 M12x30
Y480G-02012
Y480G-02011
Y480G-02010
Y480G-02002
GB/T6170-2000
GR/T5783-2000
(;B848-85
Y480G-02020
Y480G-02019
Y480G-02015
GB/T119.1-2000
GR/TS782-2000
Y480G-02017a
Y480G-02016
HG4-692-67
Y480G1-02013
Y480G1-02014
Y480G-02008

SO (Y385T-1)

% R

2 M12x30

ISl I U R T A
e o S N T

I AR AR
WS A 4 B

§2E) M8

#2144 M8x20

#H1JE 8-140HV

fed 3k

galic

fRE

#j B8x20

2 F2 M8x35

1E IR A 5 28 i o

(I R 5 2 i 4
MiE PG55x75x12
IER 2 3%

R A% S A
T A e TE A

Timing Gear Case Assy (Y385T-1)

Name of Parts

Bolt M12x30

Camshafl timing gear holddown
Camshafl timing gear
Camshaft thrust plate

Fuel injection pump gasker
Nut M8

Bolt M8x20

Washer 8-140HV

Stopper

Washer

Pointer

Pin B8x20

Bolt M8x35

Fl‘l]l]l cover Ilf. liming gear case
oD

Front cover gaskel of liming gear case

01l seal PG55x75x12
Timing gear case cover
Timing gear case cover gaskel

Idle gear holddown

s

g B
Qty

M E

Remarks



F S
Ser No

36
37

=
Parts No

Y480G-02005
Y 4806G,-02006
Y480G-02007
(B859-87
Y480G-02009
Y480G-02003
Y480C-02004
Y380T_+~02001
Y480G-01001
(;3BO8-88
Y480G—-02018
GR/T3T782-2000
GBY7.1-85
Y385T ~02101
Y385T ~02102
GB1292-94

Y4800,-02103-B
Y4806 1-02104

& R

E 4
IERHE R &
E 1 el
e 8
HHENRIDEE
WS A 1 e 4
W5 T 1 £ D A 1
iEmf e s
i e A i
O3 12 M 820
galldl

B2 FEM8XTS
141E 8-140HV
i 1T 3 1

i 5 A% 2
4 Al R 7008C

T TS 14 s b 7R e
i A (G ah i

Name of Parts

Timing idle gear

Timing idle gear bush

Timing idle gear shaft

Washer 8

Clankshaft timing gear

Fuel injecton pump liming gear
Fl.lf’[ injecton pump liming gear seal
Timing gear case

Timing gear case gasket

Stud M8x20

Washer

Bolt M8x75

Washer 8—140H\

Liquid pump seal

Liquid pump connecting shafe

Single —row radial ball thrust bearing

T008C
Ligquid pump bearing scat

Liquid pump gaer

-8 -

(B

M E
Remarks



%] =

Parts No
GB1096-79
GB1276-94
Y380T ~02019
B3452.1-92

# R

Tk C10x22

& 2hih R 6005
WS (1)

O Y% 1 18142.5%2.656

Name of Parts

Key C10x22
Single—row radial ball bearing 6005
Liquid pump gasket([])

O type airprool circle 42.5x2.65G

-9 _

¥ 2
Qty

!

M
Remarks



3.EATEEM (Y385T-28) (FREFEE)
Cylinder Head Assy (Y385T-28) (With Pressure—Reducing Device )

- 10 -



F s
Ser No

5

16
17
I8

B =
Parts No

Y 485-03008
Y 480G-03009
Y 4806G-03007
Y 480G-03017
Y485-03018
Y485-03021

YND485(0-03102

Y385T,-03101
Y485-03104
Y485-03015a

GIRT6170-2000

GBR4R-8S
Y480G-03016
(;BBIB-88
(-B8YE-88

Y 485-03006a
Y285T.,-03002

Y480G-01107a

3REESR(YISS) (FREREE)
Cylinder Head Assy (385) (With Pressure— Reducing Device)

#

ik
S5 |
RUNELT S
TP G
TR s
CERTIESE
T
i

HES T8
BT

21 M8

8 8-140H\

i ARt

Wk A E M8x25
B HEEE M8x30

A

A7 e [ S M A

B3

R

Name of Parts

Valve collets

Valve spring seat{upper)
Valve spring(outer)
Valve spring(inner)

Valve spring seal(lower)

Oil seal

Valve stem guide

Cvlinder head

Fxhaust valve seal

Ixhaust valve

Nut M8

Washer 8-140HV

Thermostal housing gaskel

Stud M8x25

Stud M8x30

Fxhausl pipe gaskel

Rocker arm seal fixed boll

Stopper

Mt

Remarks



F S
Ser No

36
37

H =
Parts No

Y480G-01103
Y385T 033034
Y485-03105
(;B308-89
Y480G-03300
GB/T5783-2000
Y480G-03107
Y480G-01109
Y480G-03010
Y 480G-03020
Y485-03013
Y480G-03012a
Y485-03103a
Y485-03014
GB8Y4.1-86
Y480(-03208
Y485-03201
Y4800 ~03203
Y4800) ~03202

% i

T2 (025)
MRSk
S I S F R
ik 3.0000
T B A e S
R VI8x20
359
i B SE P (044)
W &% 1 A2
AL EE
PR
i R
P
S B
418 16
A EDES
ST B ] e ]
Y
FE Nl S04

Name of Parts

Bowl=shaped plug piece(@25)
Bracket

Swirl=chamber splice block
Steel ball 3.0000

Front hoisting ring weldment
Bolt M80x20

Stopper

Bowl-shaped plug pece(@44)
njector holddown

Stud

Intake pipe gasket

Rear hoisting ring

Intake valve seal

Intake valve

Check ring 16

Rocker arm bush

Valve clearance adjusting screw
Valve rocker ann

Rockshalt carrier

— 12 -

¥ 8
Qty

o

fad

6
6
6

I

Moo

Remarks



F S
Ser No
38
30

40

W Lh Wk W Ln
L E N ) [R] —

tn
=y

B s
Parts No

Y 480G-03204

Y 4806-03210-2
Y380=03210-1
Y480Q 03207
GR848-85
Y480G-03206
GR/T6171-2000
GB/TS782-2000
Y 380-03005

Y 380-03209
Y480G-03003a
Y3857 ,-03002
Y3857 03003
GBRYS-8S
Y380-0321 1
GBT6171-2000
Y4800 ~03217
GRYR4.1-86
Y480( 03218

Z R

Al
IR
A
TR

AR JE 6-140HV

FRAT R E (7 B T
W2 HE M8x1

2 M8x60
SRR
L

I 1 S 4
T 1 S
i T A8

W3S B M8x5S
ik Al

14 M8x1

L P ] s A T
516 14
ek

Name of Parts

Rockshalt spring

Rockshall stopper
Rockshall

Rockshalt rear carrier
Washer 6-140HV

Rockshalt locating screw
Nut M8x1

Boll M8x6()

Cylinder head honnet gasket
Cylinder head hommet
Filler cap gaskel

Filler cap assy

Cap nul

Stud M8x55

Decompression =hafl

Nul M8x1

Decompression adjusting screw
Check ring 14

Cross commeclion

- 13 =

Bt E

Remarks



F S
Ser No

L

-
8

59

T

60
61
62
63
64
65
66
67

H =

Parts No
Y4800 -03212
Y4800 ~03213
Y4800 03216
(;B3452.1-82
Y4800 03215
Y4800) 03220
Y4800 ~03214
GBR/T5783-2000
GB859-87
GB827-86
Y385T ,-03023

A R

i

Il 2547 1)
AR R IIES
“O" R B 13.2x2.65
1 75

Uk PR R F
BR AV 5

2K M8x25
14 8

BIET 2x5

fr kg

Name of Parts

Casket

Decompression control plate
Decompression rodker arm bust
O-ring seal 13.2x2.65

Torsio spring

Decompression rocker arm weldment
Limiting pin

Bolt M8x25

Washer 8

Rivet 2x5

Name plat

= id =

Mt E

Remarks



4. FEEEMHEM(Y3I8ST-6)  Piston—connecting Rod Assy (Y385T-6)

— 15—



F S
Ser No
|
2
3
4

6

4.5 EE

B =

Parts No
Y485-04001
Y485-04002
Y485-04100
(.B893.1-86
Y385T.,.-04005
Y485-04202
Y480G-04003a
Y480(,-04203a
Y480G-04204
Y485-04004
Y485-04201

#

il
PR i
AR

FLI LS 28
i %€

HFF

HEFT4h EC
A
HEFTIRAE

i ey

R IRDES

SR (Y385)

R

Piston — connecting Rod Assy ( Y385)

Name of Parts

Top compression ring

2" and 3" compression

Oil ring unit

Cirelip for hole 28

Piston

Connecting rod

Connecting rod bearing shell
Connecting rod cap
Connecting rod bolt

Piston pin

Connecting rod bush

— 1B



5.8 8 K E A (Y385T-1) Crankshaft—flywheel Assy (Y385T-1)

ey
L

= [ =



F S
Ser No

o

OO0 ~1 gy b B W

5.8 % R S A (YI8ST-1)

B =
Parts No

Y480G-03007
Y480G-05006
Y385T_-05005
Y385-05003
GB1096-79
Y480G-05004
Y480G-05102
Y385T -05101
GB/T119.1-2000
Y385T 05009
Y385T 05001
GB93-87
GB97.1-85
GB/T5783-2000

#

sl

L Bl T AR
it Bz e
(kT

it C10x64
IR
KA g
K5

i B8x20
4

(%71 3
g 8
] 8—140HV
244 M8x25

Crankshaft —flywheel

Name of Parts

Starting claw

Starting claw backing plate
Crankshaft belt pulley
Crankshall

Key C10x64

Plug

Flywheel gear ring
Flywheel

Pin B8x20

Flywheel bolt

Washer 8
Washer8-140HV
BoliM8x25

Connecting plate

_ 18 -

Assy (Y385T-1)

B =
Qty

Bt E

Remarks



6. B (Y380) Camshaft Assy (Y380)

- 19 -



6./h kXA (Y380)  Camshait Assy (Y380)

= = i .
= o= # iR Name of Parts o R Ll
Ser No Parts No Qty Remarks

! GR/I5783-2000 4 M12x30 Bolt M12x30 |
2 Y 380-06001 R E o Camshafi I
3 GB1096-79 it C8x22 Key B8x22 :
4 Y 480C-06002 Fiidag Tappet 6
5 Y4800 -06003 T Push rod 6

- 20 -



1)
T-
385

5y (Y

Assy

ke Pipe

Inta

-1)

85T

(Y3

ﬁ\ ﬁk

T.HRE

21 -



F S
Ser No

|
2
3
4

N

6

7. 3# S B (Y385T-1) Intake Pipe Assy (Y385T-1)

B =

Parts No
Y 3R5T 07000
Y385T_ ,-07002
Y385T ,—07003
Y385T_—07009
GB/TS783-2000
(;393-87

%

R K
%€

{33k
HEE K

12 M6x20
i

R

#H =
Name of Parts
Qty
Intake pipe assy I
Boll I
Tie—in 1
Intake tie=in 1
Bolt M6x20 4
Washer 4

= D

Bt E

Remarks



8. HES & B R (Y385T-6) Exhaust Pipe Assy (Y385T-6)




F 5
Ser No

~

n

~1 o

H =
Parts No

GB/T5783-2000
(;B859-87
(;B848-85
Y480G-08002A
Y385T~08001
Y385T ~08003
Y3800 _~08002

8. HES & 5 A (Y385) Exhaust Pipe Assy (Y385)

%

§24E M10x50
e 10

HLE 10-140H\

HEEE R A

HF

HF S

HF

=3

=
=3

A

S

[

€a B

"

R

Name of Parts

Bolt M10x50

Washer 10

Washer 10-140HV

General exhaust pipe gasket
Fxhaust pipe

Exhaust mat

General exhaust pipe gaskel

24 —

# B
Qty

[ I

J

Mt E
Remarks



9.8 %% 2K (Y385T-10) Lubricating System Assy ( Y385T-10)




9.788% % 2 (Y385T—-1) Lubricating System Assy (Y385T-1)

F S B S H = Mt E

2 R Name of Parts
Ser No Parts No Qty Remarks
I GR/T6170-2000 21 M10 Nnt M10 I
2 GB93-87 18 10 Washer 10 |
3 GB848-85 H[E 10-140HV Washer 10-140HV I
4 Y480G-09101 LI ZEAL sh i de Oil pump drive gear |
5 Y385T ,,-09121 BLith A4t Oil pump shaft |
s 6 GB1099-79 fl 3x13 Semicircular key 3x13 I
7 480G-09102 IRIHE 2L S TR Oil pump body bush l
8 Y385T ,~09105 IR EE Oil pump body I
9 Y380() .,~09102 PLith 5 A Oil pump gasket |
10 Y385T ,,—09123 LT Inner rotor |
11 Y385T ,,~09101 Y ¥ Outer rotor I
12 GB119-86 #§ A5x19.5 Cylindrical pin A5x19.5 I
13 Y3800 ,~09103 ML %2 i Oil pump cover |
14 Y480G-09002 AL Ay Oil outlet pipe fange gaskel 2
15 Y3800.,-09400a  HHilIAS I
16 GB848-85 ] 8-140HV Washer 8-140HV 6
17 GB/S783-2000  #4#4 M8x25 Bolt M8x25 2
18 Y3800 .—~09140A  HLAN A UE Bk |
19 H2LFS M8x40 Bolt M8x40 4

GB/T5782-2000

26 -



F 5
Ser No

20

(R0
(i)

B 5

s
Parts No
Y480G-09200 HE A
Y480G-09003 T [ 43

Y385T_,-09300 PLIME TS 5 Y

H =
R Name of Parts
Qty
Gauze filter weldment I
Gauze support 1
Oil filter assy 1

o, -

Bt E

Remarks

R4 J0S10H
Model JO810H



- n 6)

M3 EY L = 3 -
A S

tm

5 S

8~

(“

ﬁi

..-jtll__p

nn!

l .

28 —



h

=R~ IS N =

10. 8430 % % B B (Y385T-6) Fuel System Assy (Y385T-6)

=
Parts No

Y 385T . ~10500
(;B848-83
GRT5783-2000
Y385T.—~10700
Y3851 ~10600
YSLA4BOK=10200
31329

00P21-15N
Y385T.—~10400
Y480G-10001

& R

AR T s R
I8 [ 8-140HV
W2 Ee M8x25

ST A 2R A A
HE T #8 Z3 005 i 52 T A

FETEINE R
1 4 S
Tl 45 BB
(T3 AR
UASTIESEDSS

Name of Parts

Fuel filter assy
Washer 8-140HV
Bolt M8x25

Lines from injection pump to filter

Lines from filter to injection pump

Fuel injection pipe
Injection pump assy
[njector assy

Fuel return pipe

Injection pump fittings



11.5#8Z% 2K (Y385T-6) Cooling System Assy (Y385T-6)

- 30 -



F 5
Ser No

3]

=

.I‘Q'El]% j{:u_.\ﬁjz (Y385T 6]

=
Parts No

GB/T5783-2000
(B848-85
Y385T 11301
Y480G-11302

Y480G-11303
YND485Z1.-11304
Y480G-11109
No.1A
Y480G-11001
GB1153-79
(GB893.1-86
GBR/T276-94
Y480G-11104
Y385T.~11103
Y480G-11107
GB1099-79
Y480G-11106A

% PR

2 [ M6XT0

H# 6-140HV

19 i
il A A

K 1 #E(360 )

Y5k &% SH130
kAT
NI

W 225 V3A"-118"
e
AR 45° M10x1
415 40

7k 6203

il s b P
KTk
KA

B 4x6.5%16
K A4

Cooling System

Assy (Y385T-6)

# =
Name of Parts
Qty

Bolt M6x70 4
Washer 6-140HV 4
Thermostal cover |
Thermostat cover gaskel 2
Water temperature induction 1
Plug(Model 360)

Thermostat SH130 1
Thermostat housing 1
Small cireulating adapter 2
Screw clip ¥34"-118" 2
Rubber bent pipe |
Oil cup 45° M10x1 1
Check ring 40 1
Single—row radial hall bearing 6203 2
Bearing spacer 1
Water pump housing |
Water pump gasket 1
Semicircular key 4x6.5x16 2
Water pump shaft |

=31 =

Mt E
Remarks



F =
Ser No

19
20

5 £

Parts No
[HF-15 Hl
Y385T —11105
Y480G—11110
(;B923-88
Y480G—-11108
Y480G-D1022
GR/T5783-2000
B859-87
(GB848-85
Y4800-11002a
GR/T6170-2000
B859-87
(GB848-85
Y385T 11102
GB/TS5783-2000
Y480G~11003

# R

ik fl itk 3
KEEN
el 44 [

AL M10
KA i
KRR

244 M8x20
11[E 8

% 8-140HV
JRUS

R M10

[ 10

HJE 10-140HV

KAV e
14 M8x30
AU H e

Name of Parts

Ceramic graphite water seal
Water pump impeller
Copper washer
Cap nut M10
“ ater pump rear cover
Water pump gaskel
Bolt M8x20
Washer 8
Washer §-140HV
Fan
Nut M10
Washer 10
Washer 10-140H)
Washer pump belt pulley
Bolt M8x30

Fan holddown

=

n

M E
Remarks



12.BES5 &% 2 (Y385T-1) Electric System Assy (Y385T-1)




F S
Ser No

LN (S ]

h 4=

o0 9

10

12.BS5 %% 2 5 (Y385T-1) Electric System Assy (Y385T-1)

B =

Parts No
Y480G—-12200h
Y380-12002
Y385T_-12300
Y385T_-12100
Y385T_,,—12003
(GBB48—85
GB/T5783-2000
Y385T_,-12001
(B848-85
GB/T5782-2000
GB/T12732-1996

# R
HLARIERR
TR

QD100C3 & s Ha WL F
21200 Hf A fE FLf A bl
AHLL A

L[ 8-140HV

244 M8x20

AR S

B 10-140HV

2 M10x80

Pi T4 AV13x1025 (965Li)

Name of Parts

Glow plug
Gurment—conducting plate

QDI100C3 Starting motor unit

2JF200 Si sealed direct current generator

Altemator support (upper)
Washer 8-140HV

Bolt M8x20

Alternator support

Washer 8-140HV

Bolt M10x80

V-belt AV13-965

= 8% =

H =
Qty
3

M E
Remarks

Model 1055






gv

> REPUBLIC OF

E-mailyangdong@yangdong.com



